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CERTIFICADO DE CALIDAD /
MILL TEST

Fecha de Emisién/ Date of issue
{DMA) 01/04/2009

570804

No./ Document number
570804

Cadigo cliente/ Customer ID
501269

Pedido No./ Sales order Orden de compra/ Purchase order
104349 5883

Cliente/ Customer

PLESA ClA

AV. VALLE DE LAS ALAMEDAS # 66-0OCOL. SAN FRANCISCO CHILPAN
TULTITLAN MX,MEX 54940

Remisidn/ Delivery
570804

Medio de Transporte/ Means of transporiation
Cam/e.mov./s.neu/3ej

Descripcion de mercaderias/ Goods description
ROLLO FRIO RECOCIDO

Datos Generales I General Data

- No: Rolfo/Coil id. . HA15351Al
Colada/Heat .. S 20859
Recubnmlentolcoat]ng S N/A
PesonNelghtlgg S 8600

. " -Peso/Meightth s 18984.55

: EspesorlThickness mmlm _: 0.0238in /

: 0.6000mm
) LIILL 48.03
o in ES/UL 48.23
B %' Real/Actual 48.19
g CiLL 1220
mm LS/UL 1225
Real/Actual 1224
_ LI/LL NIA
ok m LS/UL NIA

22 Real/Actual 0
Se LI/LL NIA,
ft LS/UL N/A
Real/Actual 0

Capa . o0z/ft2 NIA
Thickness L g/m2 N/A
L TSIST L ' NiA
i ‘No. Parte/Part . - - N/A
_DeseripcisniDescription ; N/A

Norma de CalldadIQuallty Nonn B SAE J403
Grado/Grades: . s 1008

1. TS: Tralamiento superficial, Aceitado, Selfade / ST: Superficial treatment, Qiled, Stenciled.etc 2. LE: Limite elaslico ! YP: Yield Point
5. LILL Limite Inferior / | ower Limi¢

4. RB: Rockwell B

3. RT: Resistencia a la tensidn / TS: Tensile Strenght
6. LS/UL Limite Superior / Upper Limit

QObservaciones / Comments

CL/ID#

Cenificamos que ¢l material aqui Bescmo ha sido mspewmnada ¥ ensayado por personal autorizadn independiente del drea
de con ios en con la notma arriba descrila,

We here cerlify that Ihe material described in here has been Iested and il by authorized p i indpendent from
1he manufacturing departmeni with satisfactory results in accordance with requwrernems of the abave speaﬂcailnn

Firma / Signature

s 1o

Ing. Antenio Mani
Ternivm Labs
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CERTIFICADOQ DE CALIDAD / cC

MILL TEST

Fecha de Emision/ Date of issue  No.J Document number
{DMA) 01/04/2009 570804

1 0 R O A

570804

Calidad del Acerc / Steel Quality

HA15351Al

LI/LL
LS/AJL
Real/Actual 52.00
ality
HA15351Al
20859
0.0800
0.3300
: ) 0.0070
(LIILL Real- LS/ - i 0.0070
; Si 0.0100
Al 0.0370
Cr 0.0100
Cu 0.0200
Ni 0.0100

3. RT: Resistancia a fa tensidn / TS: Tensile Stranght

1. TS: Tratamiento superficial, Aceitado, Sellado / $T: Superficial treatment, Oiled, Stenciledetc 2. LE: Limita aldstico / YP: Yield Point
4, RB: Rockwell B 5. LILL Limite Inferior f Lower Limit 6. LSAJL Limite Superior / Upper Limit
Observaciones / Comments ClL/ID#

Certlﬁcamos que el material aqui descrite ha skle inspeccionado y ensayado par personal autorizadoe independiente del 4rea
<on ri0s en concerdancia con ka norma amiba descrita,

We here ceriify thal the materia) described in here has been tested and inspected by auihonzed parsanal indpendent frem

the manufactunng department with ¥ fesuits in d with req of the above specification

Firma / Signature

(s Vi

Ing. Antenio Mani
Termnium Labs
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